Date of Issue/&t & X} : Mar., 27, 2024

pOSCO Ml" TeSt Cerhﬁcate/?:'Ml'é n°=|A_| Certificate No./Z3 @M S : 220326-FC01KS-0073A3-0001

Order No./A 25 : 0155461529 PO No./&EH%E : ACR2202BJ-CC0O1T-ES24-AG
(POSCO-CTPC)
/S“E’:E"'er POSCO INTERNATIONAL CORPORATION %ﬁg}mod'tv : COLD ROLLED COIL
T L =
Customer . Spec & Type .
aSe : POSCO-CTPC /;p:. : EN-DCO03
T/e&s_él&'ll'%st ; Plastlc_i%nsltsotropy Roughness Chemical Composition/3}&f 42
] : : Ra
' ight Jl Yy TS EL: . =
Size/|& Produc Quant|ty V}’i‘%{‘t i Heat No. 8_ oy c% .
T § /KﬂE'F'_i § JES : (akgc)> CNZEHE g (N/mn) (%) 190 (um) oy (0} Si Mn P S
- : : > : = S R S N 0 B ¢/ B O]
T2x1470xC | CSCB455A T 10170 . SP17687 | B | 164 289 45 | 2.30 T 118 L [ 00018 0001 0098 00111 00046
*** Sub Total (010) *** 1 10,170 (kg) < Not Welded >: :
*** Grade Tatal *** ; 1 : 10,170 (kg) :
*** Grand Total *** i 1 10,170 (kg)
: \ : === Last Iltem[===
* Position - T : Top, M : Middle, B : Bottom We hereby certify that the material herein has been made in accordance with the order and is fully in
* Tensile Test. Direction : Transversal, Gauge Length : 80 mm(Rectangular), compliance.
YP Method : Low Point
* Division - L : Ladle Analysis
Legal sanction can be imposed on forging. Improper use of product can cause safety issues.
Surveyor To : s
Poark., Junyoung [=]:
POSCO Gwangyang Works, 20-26, Pokposarang-gil, Gwangyang-si, Jeollanam-do, 57807, Korea <PAGE: 1> Chief of material testing section Park, Junyoung



POSt Tre/aotn;_?gf XX (None Post Treatment)

. . 7 (m 7| Certificate No./5& ‘|._'|§ 220630-HA01KS-0002A2-0001
POSCO Mill Test Certificate/ A& B Date of lsuel B s Mar, 27, 2024

Order No./AI2HE : 0185573424 PO No./&E81% : MAC2204BJ-CC02-V72-ZD
(POSCO-CTPC)
/S“E’:E"'er POSCO INTERNATIONAL CORPORATION ,Q?Qmod'ty : CR PosMAC1.5.Coil
TL
Customer Spec & Type
. g ‘ y
[DZAF POSCO-CTPC /4 : DX53D+ZM
ng‘,%}eMT;S‘ : Plastlc_i%nsltsotropy Roughness ' Coating Weight Chemical Composition/3}&f 42
: : { ) d Ra :
: Sy 15 EL n o : /e )
Size/ x4 Produc \ Quant|ty We'%ht. Heat No. 2_ N/t o (g/m) (% . .
T /KﬂE'F'_E JES-1 : (kgc)> NZEE | F (N/mne) (%) 190 (pm) Zn-Mg  Zn-Mg 3 C Si Mn P S Ti
= f f > : = . Upper  Lower Sl o % (%
0.8x1310xC_; CPEAB21A 1 12,710 | SP20914 | B | 168 296 44 0230 2.40 T 095 | 456 476 L | 00016 0002 0107 00130 00052 0.0438
0.8x1310xC | CPEA821B 1 | 12950 | SP20914 B | 168 296 44 0230 2.40 i 095 | 456 476 L | 00016 0002 0107 00130 00052 0.0438
*** Sub Total (010) *** 2 25660 (ky) < Not Welded > : : :
** Grade Tatal ** 2 25660 (kg)
*** Grand Tatal *** 2 25660 (ki) :
: ; : === Last Item ===

* Position - T : Top, M : Middle, B : Bottom We hereby certify that the material herein has been made in accordance with the order and is fully in
compliance.

'I;ePn'Svlllgt;ggt; ngg?%r;i:n{ransversal, Gauge Length : 80 mn(Rectangular), PosMAC 1.5 is a ternary alloy coated steel of Zn-Mg-Al.
* Division - L : Ladle Analysis

Legal sanction can be imposed on forging. Improper use of product can cause safety issues.

Surveyor To : F&V‘k ) Junyoung E

<PAGE:2> Chief of material testing section Park, Junyoung

POSCO Gwangyang Works, 20-26, Pokposarang-gil, Gwangyang-si, Jeollanam-do, 57807, Korea
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